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06380 BADAJOZ
3.1 MILL TEST CERTIFICATE ACCORDING TO EN 10204

Tensile
Chemlcal Compaosition (*) Test
Product  Designation Standard tength Heat C Si N Cu Cev Nb  Mos Ni %3 : Cr Rm Rs Az As,
DC?ZE-E-E-EE-@@- (o (€13 [cH [
i WEX16  AP9ZAS72 Grade 50 ASTMAGB2AS72  ABIAGM 12192 2132533 9 17 13 a8 % L 1ron 532 382
WEx19  ABB2ASTZ Grade 50 ASTMAGO2/AST2  ABIAGM 12,192 2132533 9 131 20 8§ 44 IR T AT R 15 u 525  3B4 ad 19
! WBx3t  ABO2/A5T2 Grade 50 ASTM AGOABT2  ABIASM 12.192 2132708 10 129 @% 6 % 38 34 15 160 535 370 40 X
i WEx3T  ABSHAST2 Grade 50 ASTM AQGAS72  ABIAGM 12192 2132709 10 qa5 10 24, 1 40 2 30 15 a7 e g 535 367 40 23
1 WBx31°  A9B2/AET2 Grade 50 ASTM AD92/A572  ASIAEM 12192 2132710 3 sl Q%é}g 8 35 38 40§ 26 - 14” 16 0 545 370 42 23
‘; W18 ADB2/AST2 Grade 50 ASTM ASO2/A572 ASIAEM 12182 2132711 2 \‘é 1‘% 250 Ti 10 33 M‘ 27 13 534 360 35 19
i Wex31  A992/A572 Grade 50 ASTMABBZ/ASTZ  AGIAGM 12,182 2132 11 . 138 26 " 10 38 . % .13 2 0 521 382 42 2@
: Wex31  AB92AST2 Grade 50 ASTMAGIVAST2  ABIAGM 12,1922 1328 3 132 20 6 32 534 388 41 23
Wd4x13  AS92/A572 Grade 50 ASTM ASO2/IAS7Z  AGB/ABM 12192 132 %1 132 18 18 .30 832 397 42 19
Wxt3 A§82/A572 Grade 80 ASTM AQ92/AST2 ABIABM 12.192 9 M1 18 18, =31 h 534 382 39 20
W 5x16 AJ92/IAST2 CGrade S0 ASTM AQ92/A572 12.192 32843 9 }30 22 13 29 2 543 385 36 20
W x19 A992/AE72 Grade SC ASTM AQ92/A572 12192 2132843 13180 22 13 29 10, 38 2 - 538 378 38 18
W2ixdd  AS9ZIAST2 Grade 50- ASTM AB92/AS 22, ) 12 192 2132 ‘l\ " 430 22 13s 29 »,_ 0. -39 38 2 22 13 18 514 374 43 23
WEXIB  APIZASTZ Grade 50 ASTM AJSZIASTE V] % 1 13 3 % i 3 12 a1 40 2 22 A3=""5 0 533 380 41 2
W56 ASO2AS72 Grade 50 ASTM AG921A572, %ﬂd 9 128 17 ‘5 agr a2 12 3¢ 38 2 _‘F,,-zﬂf”c 13 15 @ 826 377 3B/ 19
W2ix44  A98/A572 Grade 50 ASTMAGIZIAST2  ABIABM 128 17 0220 \‘g; 530 390 40 2
WEx16  AQS2AGT2 Grage 50 ASTMASBUAST2  ABIAG E 2 2132848 1g &127 15 gt 532 392 38 1¢
W5x19  ABSHAST2 Grade 50 ASTM ASS2IAS72 f‘ ASfAe 12 102 21 k 10 127 15~ % g 531 390 38 19
W2ixé4  ADIVABT2 Grade 50 ASTMAGB2IA572 [ ABIABM " 0 16 T st - 0 536 396 40 23
WEx19  AB9/A5T2 Grade 50 ASTMABGZIAST2  “AGIAGM %% 10 el‘» 31%9‘ b 18 £ ¢ §37 - 380 38 19
W21x44 AJOVAST2 Grade 50  ASTMADO2/ABT2  AGIAGM p ™ 3132847 d‘{{ ,zﬁ ‘pg 428" 18 2 o 513 394 41 2
W5x18  AB8JAS572 Grade 50 ASTM ASOZIASTR  ABIABM \\ 192 2132848 103, = ° 128 2 8 528 388 3 19
W21xd4  A992/AS72 Grade 50 ASTM ARO2/AS72  ApMaM, 12 192 2132448 % 10 128 2 ¢ 527 401 41 23
WHE  ASGUAGTZ Grade50 - ASTMASB2IASTZ  AGHABHT 02 2139 12 18, 120 -2 Q.. 563 401 34 18
W 24x55  ASB2/ASY2 Grade 50 ASTMAGE2/AS72  AB/ABM o ‘g & 2132849 & ‘\ 9 18 2 ¢ 546 394 38 20
WEx1S  ABBYAST2 Grade 50 ASTM ADEASTZ ASIAS \ L4 ?\, 2132850 @ 18 131 18 2 0 518 382 40 20
W 24x55  ABBIAS72 Grade 50 ASTM AS92/A572 ﬁ% \\» YoF T 12492 2132 154 18 131 18 2 8 511 389 3 20
W 24x55  ABR2AST2 Grade 50 ASTMAG92/AS72  AB) 12.392 (31329 120 131 20 1 0 511 378 W 19 |
VW 24x55  ABO2AST2 Grade 50 ASTMAQO2/AS72  ABIABM 12.193 32905 9 17 134 18 2 i s01 371 40 20 !
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; . C,Mn, SiCr, Ni, Cu Cev in hundraths Tensile strength {Rm) in MPa. AT 7TV AGE
; * S, P, N, Mo,Nb, Ti, V in thousandths Yield strength (Re) in MPa. CONTROL OF QUALITY &05, "
Geomatry: The product fuifils with dimensions and tolerances Elongation (A2, AB)in % w
! standards. Y. Wi
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By Quality Manager. Toméas Chiscano Espejo  Z03




